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	4.2 Posology and method of administration


	Paediatric population

Pazopanib is not recommended for use in children and adolescents below 18 years of age due to insufficient data on safety and efficacy.

Hepatic impairment

The safety and pharmacokinetics of pazopanib in patients with hepatic impairment have not been fully established (see section 4.4). Dosing recommendations in hepatically impaired patients are based on pharmacokinetic studies of pazopanib in patients with varying degrees of hepatic dysfunction (see section 5.2). Administration of pazopanib to patients with mild or moderate hepatic impairment should be undertaken with caution and close monitoring due to potentially increased exposure to the medicinal product. It is recommended that patients with mild abnormalities in liver parameters (defined as either normal bilirubin and any degree of alanine aminotransferase (ALT) elevation or as an elevation of bilirubin (> 35 % direct) up to 1.5 x upper limited of normal (ULN) regardless of the ALT value) are treated initially with 800 mg pazopanib once daily. A reduced pazopanib dose of 200 mg once daily is recommended in patients with moderate hepatic impairment (defined as an elevation of bilirubin > 1.5  x to 3 x ULN regardless of the ALT values) (see section 5.2).

Pazopanib is contraindicated in patients with severe hepatic impairment (see section 4.3).


	Paediatric population

Pazopanib is not recommended for use in children and adolescents below 18 years of age due to insufficient data on safety and efficacy.

Hepatic impairment
Dosing recommendations in hepatically impaired patients are based on pharmacokinetic studies of pazopanib in patients with varying degrees of hepatic dysfunction (see section 5.2). Administration of pazopanib to patients with mild or moderate hepatic impairment should be undertaken with caution and close monitoring of tolerability. 800 mg pazopanib once daily is the recommended dose in patients with mild abnormalities in serum liver tests (defined as either normal bilirubin and any degree of alanine aminotransferase (ALT) elevation or as an elevation of bilirubin (> 35 % direct) up to 1.5 x upper limited of normal (ULN) regardless of the ALT value). A reduced pazopanib dose of 200 mg once daily is recommended in patients with moderate hepatic impairment (defined as an elevation of bilirubin > 1.5 to 3 x ULN regardless of the ALT values) (see section 5.2).

Pazopanib is not recommended in patients with severe hepatic impairment (defined as total bilirubin > 3 X ULN regardless of any level of ALT).



	4.3
Contraindications

	Severe hepatic impairment
	

	4.4
Special warnings and precautions for use

	Hepatic effects
Cases of hepatic failure (including fatalities) have been reported during use of pazopanib. The safety and pharmacokinetics of pazopanib have not been fully established in patients with pre-existing hepatic impairment. Administration of pazopanib to patients with mild or moderate hepatic impairment should be undertaken with caution and close monitoring. It is recommended that patients with mild abnormalities in liver parameters are treated initially with 800 mg pazopanib once daily. A reduced pazopanib dose of 200 mg once daily is recommended in patients with moderate hepatic impairment (see section 4.2). Pazopanib is contraindicated in patients with severe hepatic impairment (see section 4.3).

Hypertension
In clinical studies with pazopanib, events of hypertension including newly diagnosed symptomatic episodes of elevated blood pressure (hypertensive crisis) have occurred. Blood pressure should be well controlled prior to initiating pazopanib. Patients should be monitored for hypertension and treated as needed with standard anti-hypertensive therapy (see section 4.8). Elevated blood pressure levels (systolic blood pressure ≥ 150 or diastolic blood pressure ≥ 100 mm Hg) occurred early in the course of treatment (39 % of cases occurred by Day 9 and 88 % of cases occurred in the first 18 weeks). In the case of persistent hypertension despite anti-hypertensive therapy, the pazopanib dose may be reduced (see section 4.2). Pazopanib should be discontinued if there is evidence of persistently elevated values of blood pressure (140/90 mm Hg) or if arterial hypertension is severe and persists despite anti-hypertensive therapy and pazopanib dose reduction.
	Hepatic effects
Cases of hepatic failure (including fatalities) have been reported during use of pazopanib. Administration of pazopanib to patients with mild or moderate hepatic impairment should be undertaken with caution and close monitoring. 800 mg pazopanib once daily is the recommended dose in patients with mild abnormalities in serum liver tests (either normal bilirubin and any degree of ALT elevation or as an elevation of bilirubin up to 1.5 x ULN regardless of the ALT value). A reduced pazopanib dose of 200 mg once daily is recommended in patients with moderate hepatic impairment (elevation of bilirubin > 1.5 to 3 x ULN regardless of the ALT values) (see section 4.2 and 5.2). Pazopanib is not recommended in patients with severe hepatic impairment (total bilirubin > 3 x ULN regardless of any level of ALT) (see section 4.2 and 5.2). Exposure at a 200 mg dose is markedly reduced, though highly variable, in these patients with values considered insufficient to obtain a clinically relevant effect.
Hypertension
In clinical studies with pazopanib, events of hypertension including newly diagnosed symptomatic episodes of elevated blood pressure (hypertensive crisis) have occurred. Blood pressure should be well controlled prior to initiating pazopanib. Patients should be monitored for hypertension early after starting treatment (no longer than one week after starting pazopanib) and frequently thereafter to ensure blood pressure control. Elevated blood pressure levels (systolic blood pressure ≥ 150 or diastolic blood pressure ≥ 100 mm Hg) occurred early in the course of treatment (approximately 40 % of cases occurred by Day 9 and approximately 90 % of cases occurred in the first 18 weeks).  Blood pressure should be monitored and managed promptly using a combination of anti-hypertensive therapy and dose modification of pazopanib (interruption and re-initiation at a reduced dose based on clinical judgment) (see section 4.2 and 4.8). Pazopanib should be discontinued if there is evidence of persistently elevated values of blood pressure (140/90 mm Hg) or if arterial hypertension is severe and persists despite anti-hypertensive therapy and pazopanib dose reduction.

	4.4
Special warnings and precautions for use

	Heart failure

The safety and pharmacokinetics of pazopanib in patients with moderate to severe heart failure has not been studied.


	

Cardiac Dysfunction/Heart failure

The risks and benefits of pazopanib should be considered before beginning therapy in patients who have pre-existing cardiac dysfunction. The safety and pharmacokinetics of pazopanib in patients with moderate to severe heart failure or those with a below normal LVEF has not been studied.

In clinical trials with pazopanib, events of cardiac dysfunction such as congestive heart failure and decreased left ventricular ejection fraction (LVEF) have occurred (see section 4.8). Congestive heart failure was reported in 2 out of 382 subjects (0.5 %) in the STS population. Decreases in LVEF in subjects who had post-baseline measurement were detected in 11 % (15/140) in the pazopanib arm compared with 3 % (1/39) in the placebo arm.

Risk factors: Thirteen of the 15 subjects in the pazopanib arm of the STS phase III study had concurrent hypertension which may have exacerbated cardiac dysfunction in patients at risk  by increasing cardiac after-load.  99 % of patients (243/246) enrolled in the STS phase III study, including the 15 subjects, received anthracycline. Prior anthracycline therapy may be a risk factor for cardiac dysfunction.  

Outcome: Four of the 15 subjects had full recovery (within 5 % of baseline) and 5 had partial recovery (within the normal range, but > 5 % below baseline). One subject did not recover and follow up data were not available for the other 5 subjects.

Management: Interruption of pazopanib and/or dose reduction should be combined with treatment of hypertension (if present, refer to hypertension warning section above) in patients with significant reductions in LVEF, as clinically indicated.

Patients should be carefully monitored for clinical signs or symptoms of congestive heart failure. Baseline and periodic evaluation of LVEF is recommended in patients at risk of cardiac dysfunction.


	4.4
Special warnings and precautions for use

	
	Venous Thromboembolic Events

In clinical studies with pazopanib, venous thromboembolic events including venous thrombosis and fatal pulmonary embolus have occurred. While observed in both RCC and STS studies the incidence was higher in the STS population (5 %) than in the RCC population (2 %).
Pneumothorax

In clinical studies with pazopanib in advanced soft tissue sarcoma, events of pneumothorax have occurred (see section 4.8). Patients on pazopanib treatment should be observed closely for signs and symptoms of pneumothorax.

Paediatric population

Because the mechanism of action of pazopanib can severely affect organ growth and maturation during early post natal development in rodents (see section 5.3), pazopanib should not be given to paediatric patients younger than 2 years of age.
Interactions

Cases of hyperglycaemia have been observed during concomitant treatment with ketoconazole.


	4.5
Interaction with other medicinal products and other forms of interaction

	Co-administration of pazopanib with strong inhibitors of the CYP3A4 family (e.g., ketoconazole, itraconazole, clarithromycin, atazanavir, indinavir, nefazodone, nelfinavir, ritonavir, saquinavir, telithromycin, voriconazole) may increase pazopanib concentrations. Grapefruit juice contains an inhibitor of CYP3A4 and may also increase plasma concentrations of pazopanib.


	Pazopanib is a substrate for CYP3A4, P-gp and BCRP.

Concurrent administration of pazopanib (400 mg once daily) with the strong CYP3A4 and P-gp inhibitor, ketoconazole (400 mg once daily) for 5 consecutive days, resulted in a 66 % and 45 % increase in mean pazopanib AUC(0-24) and Cmax, respectively, relative to administration of pazopanib alone (400 mg once daily for 7 days). Pharmacokinetic parameter comparisons of pazopanib Cmax (range of means 27.5 to 58.1 µg/ml) and AUC(0‑24) (range of means 48.7 to 1040 µg*h/ml) after administration of pazopanib 800 mg alone and after administration of pazopanib 400 mg plus ketoconazole 400 mg (mean Cmax 59.2 µg/ml, mean AUC(0‑24)1300 µg*h/ml) indicated that, in the presence of a strong CYP3A4 and P-gp inhibitor a dose reduction to pazopanib 400 mg once daily will, in the majority of patients, result in systemic exposure similar to that observed after administration of 800 mg pazopanib once daily alone. Some patients however may have systemic pazopanib exposure greater than what has been observed after administration of 800 mg pazopanib alone.
Co-administration of pazopanib with other strong inhibitors of the CYP3A4 family (e.g., itraconazole, clarithromycin, atazanavir, indinavir, nefazodone, nelfinavir, ritonavir, saquinavir, telithromycin, voriconazole) may increase pazopanib concentrations. Grapefruit juice contains an inhibitor of CYP3A4 and may also increase plasma concentrations of pazopanib.



	4.5
Interaction with other medicinal products and other forms of interaction

	Combination with strong CYP3A4, P-gp or BCRP inhibitors should therefore be avoided, or selection of an alternate concomitant medication with no or minimal potential to inhibit CYP3A4, P-gp or BCRP is recommended.


	Concomitant use of pazopanib with a strong CYP3A4 inhibitor should be avoided (see section 4.4). If no medically acceptable alternative to a strong CYP34A inhibitor is available, the dose of pazopanib should be reduced to 400 mg daily during concomitant administration. In such cases there should be close attention to adverse drug reaction, and further dose reduction may be considered if possible drug-related adverse events are observed.
Combination with strong P-gp or BCRP inhibitors should be avoided, or selection of an alternate concomitant medication with no or minimal potential to inhibit P-gp or BCRP is recommended.
CYP3A4, P-gp, BCRP inducers: 

Pazopanib is an inhibitor of the uridine diphosphoglucuronosyl-transferase 1A1 (UGT1A1) enzyme in vitro. The active metabolite of irinotecan, SN-38, is a substrate for OATP1B1 and UGT1A1. Co-administration of pazopanib 400 mg once daily with cetuximab 250 mg/m2 and irinotecan 150 mg/m2 resulted in an approximately 20 % increase in systemic exposure to SN-38. Pazopanib may have a greater impact on SN-38 disposition in subjects with the UGT1A1*28 polymorphism relative to subjects with the wild-type allele. However, the UGT1A1 genotype was not always predictive of the effect of pazopanib on SN-38 disposition. Care should be taken when pazopanib is co-administered with substrates of UGT1A1.


	4.5
Interaction with other medicinal products and other forms of interaction

	
	Medicines that raise gastric pH
Concomitant administration of pazopanib with esomeprazole decreases the bioavailability of pazopanib by approximately 40% (AUC and Cmax), and co-administration of pazopanib with medicines that increase gastric pH should be avoided. If the concomitant use of a proton-pump inhibitor (PPI) is medically necessary, it is recommended that the dose of pazopanib be taken without food once daily in the evening concomitantly with the PPI. If the concomitant administration of an H2-receptor antagonist is medically necessary, pazopanib should be taken without food at least 2 hours before or at least 10 hours after a dose of an H2-receptor antagonist. Pazopanib should be administered at least 1 hour before or 2 hours after administration of short-acting antacids. The recommendations for how PPIs and H2-receptor antagonists are co-administered are based on physiological considerations.


	4.8
Undesirable effects


	The most important serious adverse reactions were transient ischaemic attack, ischaemic stroke, myocardial ischaemia, cardiac dysfunction, gastrointestinal perforation and fistula, QT prolongation and pulmonary, gastrointestinal and cerebral haemorrhage, all adverse reactions being reported in < 1 % of treated patients.
The most common adverse reactions (experienced by at least 10 % of the patients) of any grade included: diarrhoea, hair colour change, hypertension, nausea, fatigue, anorexia, vomiting, dysgeusia, elevated alanine aminotransferase and elevated aspartate aminotransferase.


	The most important serious adverse reactions identified in the RCC or STS trials were transient ischaemic attack, ischaemic stroke, myocardial ischaemia, myocardial and cerebral infarction, cardiac dysfunction, gastrointestinal perforation and fistula, QT prolongation and pulmonary, gastrointestinal and cerebral haemorrhage, all adverse reactions being reported in < 1 % of treated patients. Other important serious adverse reactions identified in STS trials included venous thromboembolic events, left ventricular dysfunction and pneumothorax.
The most common adverse reactions (experienced by at least 10 % of the patients) of any grade in the RCC and STS trials included: diarrhoea, hair colour change, skin hypopigmentation, exfoliative rash, hypertension, nausea, headache, fatigue, anorexia, vomiting, dysgeusia, stomatitis, weight decreased, pain, elevated alanine aminotransferase and elevated aspartate aminotransferase.
[Please note Table 2, adverse reactions reported in STS trials, was added]



בעלון לצרכן

	
	טקסט נוכחי
	טקסט חדש

	
	תגובות בין תרופתיות:

אם הנך נוטל תרופה נוספת, או אם גמרת זה עתה טיפול בתרופה אחרת, כולל תרופות ללא מרשם ו/או צמחי מרפא, עליך לדווח לרופא המטפל כדי למנוע סיכונים או אי יעילות הנובעים מתגובות בין תרופתיות, במיוחד לגבי התרופות הבאות: תרופות לטיפול בזיהומים (קלאריתרומיצין, קטוקונאזול, איטראקונאזול, ריפמיצין, טליטרומיצין, ווריקונאזול); תרופות לטיפול באיידס (אטאזנאביר, אינדינאביר, נלפינאביר, ריטונאביר, סאקווינאביר); נפאזודון (לטיפול בדיכאון); סימבאסטאטין ויתכן שגם סטאטינים אחרים (לטיפול ברמות גבוהות של כולסטרול).
	אם אתה לוקח , או אם לקחת לאחרונה, תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. במיוחד יש ליידע את הרופא או הרוקח אם אתה לוקח:
· קלאריתרומיצין, קטוקונאזול, איטראקונאזול, ריפמיצין, טליטרומיצין, ווריקונאזול (לטיפול בזיהום).
· אטאזנאביר, אינדינאביר, נלפינאביר, ריטונאביר, סאקווינאביר (לטיפול ב - HIV).

· נפאזודון (לטיפול בדיכאון).
· סימבאסטאטין, וייתכן שגם סטאטינים אחרים (לטיפול ברמות גבוהות של כולסטרול).
תרופות להורדת חומצת קיבה (לדוגמא – מעכבי משאבות פרוטון, חוסמי רצפטור להיסטמין H2 או סותרי חומצה) העלולות להשפיע על נטילת ווטריינט.
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